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CERTIFIED MATERIAL TEST REPORT
Heckney ladish Ine.

P.0. Box 803466 - 5495 Beltline Rd. #2950 - Dallas, TX 75254
Fhone: (B00) 527-4500 Pax: (214) 265-5601

Orzder Number: 1989 Date: 11/10/06
Sold to: PLESA ANAHUAC ¥ CIAS 5. A. DE Ship o1

VALLE DE ILAS ALAMEDAS NO 66-0
TULTITLAN MX 54940

Heat Code gQuantity Description / Specifications

KOBRCL 18 X 12 STD THE A/Sh 234 - 06 WPB (SMLB)

TRI=-Y56 &1 265077 HOT FORMED NACE MRO175
HO6CL1 18 XH Cap A/BA 234 - 068 WPB (SMLS)

AB16-70 173 B1l1T0BB00 HOT FORMED NACE MRO178

_Chemical Analysis

Heat Code Test C Nn P S Si &Y N Cr Mo Al
RO6RCL M .170 1.100 ,013 001 .250 .070 050  .090  .,020 .0230
HDSCLl M .180 1.060 .014 .00B . 347 . 258 30 .030 008 L0250

Chemical Analysis gcont.J i
gn W

Heat Code N__ VvV B i PR Co cE
KO6KCL G, BOBD .030 .385

HOECLL ™ .0050 .001 .0002 .0030 .003 .002 . 351

_Physical Properties _ s
Heat Code Tensila %81 1ype Thickness yield X8I % Elong. (4D) % RA Haxdness HB

XOBKCL 71.6 L 48.4 45.0 143

HO&CL1 76.3 55.7 - 50.0 156

. s Charpy Results
Heat Code OSize x i0mm Type Temp, (F) Foot Pounds Latexr. Expansion § Shear
ROSKCL ' =
HO6CLL

Test: M=Mill Produgt
Type: La=Longitudinal

We certify that the material herein described has been manufactured in
accordance wikth the above standards and gpecifications and satisfies all the
requirements of the latest editions unless otherwise noted. We cartlfy thege
fittings capable of pagsing a hydrostatic test compatible with thelr rating.
The above figures are correct as contained in the recoxds of the Company.
This information has been electronically transmitted to our customar.

/8/ Glinda LaFlsur
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